

ACETAMINOPHEN DOSAGE CHART

- The proper dosage for your child is based on weight.
- Do not give to a baby under 3 months old without your doctor's approval.
- Always use the measuring device that comes with the medicine, not a spoon from the kitchen.
- Don't confuse infant drops with children's liquid. Infant drops come with a dropper and are much more concentrated. The infant drops have been discontinued but may still be in your home.
- Do not exceed five doses in 24 hours.

<p>Child's Weight: 6 to 11 pounds Dose: 40 mg Old infant drops: 1/2 dropper (0.4ml) New infant liquid: 1.25 ml in syringe</p>	<p>Child's Weight: 12 to 17 pounds Dose: 80 mg Old infant drops: 1 dropper (0.8ml) New infant liquid: 2.5 ml in syringe Children's liquid: ½ teaspoon (2.5 ml in cup)</p>
<p>Child's Weight: 18 to 23 pounds Dose: 120 mg Old infant drops: 1 ½ dropper (1.2ml) New infant liquid: 3.75 ml in syringe Children's liquid: ¾ teaspoon (3.75 ml in cup) Children's chews or meltaways: 1 ½</p>	<p>Child's Weight: 24 to 35 pounds Dose: 160 mg Old infant drops: 2 dropper (1.6 ml) New infant liquid: 5 ml in syringe Children's liquid: 1 teaspoon (5 ml in cup) Children's chews or meltaways: 2 Jr. Strength chews or meltaways: 1</p>

IBUPROPHEN DOSAGE CHART

- The proper dosage for your child is based on weight.
- Do not give to a baby under 6 months old without your doctor's approval.
- Always use the measuring device that comes with the medicine, not a spoon from the kitchen.
- Don't confuse infant drops with children's liquid. Infant drops come with a dropper and are much more concentrated.
- You can repeat the dose every 6 to 8 hours. Do not exceed four doses in 24 hours.

<p>Child's Weight: less than 12 pounds Dose: Do <u>NOT</u> give Ibuprofen unless you have the doctors approval.</p>	<p>Child's Weight: 12 to 17 pounds Dose: 50 mg Infant drops: 1 droppers OR 2/3 syringe (1.25ml) Children's liquid: ½ teaspoon</p>
<p>Child's Weight: 18 to 23 pounds Dose: 75 mg Infant drops: 1 ½ droppers OR 1 syringe (1.875ml) Children's liquid: ¾ teaspoon</p>	<p>Child's Weight: 24 to 35 pounds Dose: 100 mg Infant drops: 2 droppers OR 1 1/3 syringe (2.5ml) Children's liquid: 1 teaspoon</p>